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Fig. 7 Eastern part of slope after failure
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- 24 - | TABLE 1
Summary of Direct Shear Tests Results ~ VIP KAN STREYT ABERDEEN
* All tests carried ou' under water
. . 2
. . St Failure Plotting Points /il | Linear Regression,
est No. surfaces details Power Curve
o 7
YKS 1 | Brown oxides Fine flour, 48 .1 21.9 Linear r* = 0.96
~~ planar striations 89.3 44, .9 c = =42
151.6 77.5 b = 39.4°
254.2 | 104.}, - 2
5 Power 1 = 0.97
he9 | 2442 a = 0.18
— 539.8 410.1 - =
Z8S 2 | Green-chlorite,| Fine flour, 40.5/, 18.8 Linear r* = 0.99
undulating striations 76.1 40.0 c = = 13.1
— : 122.2 59.0 b = 33.3°
160.9 85.3 2
223./, 139.7 Power ; = 8.22
Q - L
300.3 125.9 b - o1
YKS 3 | Grey-green Fine flour, 49.8 13.5 Linear ¥* = 0,97
: chlorite, striations 89.8 37.9 c = = 27.5
undulating 127 o4, 61.8 b = 35,20
125'5 76.9 Power 1° = 0.99
= 191.0 12/,.2 5= 0o
243.6 129.9 b o= 1.a0
2nd run 366.3 | 239.3 = 14
3rd run - 364.2 240.1
YKS /4 Brown-grey Flaking of 44y o8 14..6 Linear r* = 0.99
r~~ planar oxides,rock 817 43.1 c = = 26.5
flour and 134.8 75 .6 b = 390
debris 218.1 166.0 - 2
327.2 206.0 Fover A 8‘?2
- 412 .0 303.0 b ; 1:32
493.0 390.0
| S5 | Brown-grey Flour, 78 o4, bl Linear ¥* = 0.98
oxides, striations, 132.3 82.2 c = 9,28
fairly rough some cracking | 184.6 130.7 b = 31.7°
_ at rear of 220.8 168 .5 Pou 2 0.93
specimen 310.9 208.8 ower ; - 5'53
335.8 235.0 b ; 1'02
- LT 5 299.4 Sk
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=285 — TABLE 1 (contd)

Summary of Direct Shear Tests Results - YIP KAN STRERT APERDZEN
. . 2
: e Pailure Plotting Points ki/m Linear Regressicn,
Test No. TESHEES details - Power Curve
g [
YES 6 Brown-grey Flaking of 4141 18.9 Linear r* = 1.00
oxides, oxides 78 .8 47.0 c == 17.2
rough, fine flour, 130.6 81.9 g = 3.6
undulating striations, 529.1 £,06.2 -
some cracking 225.2 L 16244 Power 1% = 1.00
at rear of a = 0.24
specimen b = 1.179
YKS 7 | Brown iron | Rock flour, L2 38.6 Linear r* = 1.00
oxides striations, 85.6 ‘ 58.6 c =19
some flaking 121.8 89.5 p = 36.3°
164,.6 123.0
220.3 162.0 Power ¥ = 1.00
308.7 234,48 a = 0.85
385.3 3C1.3 b = 0.98
51245 368.5
605 .8 431.7
657.8 495 .9
232.2 1714,
218.6 606.5
YKS 8 Green Smeared 59.8 10.3 Linear r* = 0.98
chlorite - chlorite. 109.8 39.9 c = - 55.1
thick, Minor rock 158.4 63.6 b = 34.7°
SmOOth, f1our 211.1 81 <3
undulating 264, 44, 118.4 Power r = 0.99
311.7 138.2 a = 0.05
ARIVA 235.7 b = 1.39
537.0 316.7
731.5 376.5
922.7 612.9
1047 .6 702.6
YKS 9 Thin covering| Failure 4749 23.3 Linear r* = 0.98
of chlorite | mostly in 88.3 41.3 c = =11.7
on high areas.| chlorite 130.0 58.9 b = 27.8°
Undulating | - fine, 171.0 7945
green 208 .6 100.3 Power 1° = 1.00
compacted 248 .0 123.5 a = 042
flour 349 .1 176.2 b = 1.02
455.5 201.3
556.7 262 .5
£53.9 313.5
853.0 47549
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Summary of Direct Shear Tests Results - YIP KAMN STREET

ABERDEEN

TABLE 1(contd)

Plotting Points kii/m’

Test Noe Supfaces Failure Linear Regression,
Details e 2 Power Curve
YKS 10 | Matching joint. | [ine rock 127 60.6 Linear r° = 0.93
Rough flour 100.3 127 o4y c = -5~9O
green tinge (white) 188 .6 146.6 b = 425
244,45 202.5
318 .4 257.1 Power r° = 0.95
450 o4, 35141 a = 251
615.7 5039 b = 0.82
649 .0 696.7
YKS 11 | Undulating, Fine rock 881.8 726.3 Linear r* = 1.00
brown oxides flour, 7753 655.5 c = 14.80
striations 656.7 55642 p = 39.3
577 .1 4L36.8
465 5 384..6 Power r* = 1.00
367143 320.7 a = 1+31
257 .1 228 .4 b = 0.93
1531 137.6
51.0 52.1
VES 12 | Undulating, Compacted rock| 287.0 216.0 Linear r* = 0.99
brown oxides flour, striationg. 581.0 448 .0 c = =333
Fracture of 1365.0 1020.0 b = 38.1°
lower specimen|2816.0 2209.0
at high LL45 O 3215.0 Power 1° = 1.00
stresses 5663.0 4575 .0 a = 0.72
b = 1.01
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